L

OU FOR PURCHASING OUR PROWIDCT, PLEA
U TIME TO BREAD AND FOLLOW THE ASSEMBLY
STRUCTION, I8 gy CHANCE A PART IS LACKANG, Clpon
FRELECT PART NUNMBER ANDY ASK TO YOUR SEI

i ._..__E_,.m.rﬁ‘.m —vw

o
LER FREE

O TIGHTEN CROSS
| SBE FRAMES{)A25 P11

St LIST: {1 CROSS BAR
RIGHT SIDE FRAME 1P

SUPPORT LEG
LEFT S5if: FRAME

1B SURPORT LEG
FRONT MATTRESS FRAME P8 PLASTIC BND Cap 2 BIPCE
1 ATTALT DACKE WA TTIRE L

i T T R A el I o T o " TR ? e - -
\‘:a..._..ﬂ‘._,_.‘ ._._A._‘_..th.mv_m FRAME 139 | (9] PLASTIC m.?_ﬂ‘ AT 14 T Flaabibid) TO TR FEERE IS EEOMNN Y, ! : /v

VL AT T varm o (M), TELER USE Bl TE), :
~IPWARE LIST 3 WASHER(F) SPRING AMD MUT 1}

. AP T TIGNTEN THEM A%SEMOLE
1, Ry . .

AMEVEER  BOLTsr 6 s RALE - FROMT MATTRESS FRAMIY AS
R BOETS 6 12304 apes | B . ABOVE DESCRIPTION.
ol ROLTSE g 1 5w e L) [
y " e ALLEW WEREMCE  Smin I
(=T BOLTS s 1 g s ;

(5 WASHER ghig P TRAMEMESSION 3P

Jrey IGHT

=y WASHER #1% 2P e il

[ SISUIRGE a1 BN

= s ™ Iy

ﬁ SPECIAL W As120004 ]
if_ LT $160 e s

BAME(YY ATTACH
RSN T LT
BOLTYC. WASHERE).
051 T0 TEHITEM Si0e
T2 WITIE

LU A e
AIEE10ME

I GERT 1l \\
DANGEROUISY ‘&

\\M\w& T —EMD FIRCE Cap 1

rd -,
“
- /

STER 4
USE BULT{DY TO TIGHTEN SUPPORT LEGS (7).
VST DOLT ) WASHER (41 TO TIGRITEN SUPPGRT LEGS (63

AR i




jjﬂ-@m‘-ﬁ-‘—fm%

ASSEMBLY INSTRUCTIONS




PARTS LIST:

G2 \]
(Dx1

(6)x2 | N
(2)x1
(3)x1 .‘ ;

(8)x2 m |
N (9)x4 ®
HARDWARE LIST
A) BOLT 5/16"X 13" 4 PCS
B) BOLT 1/4"X 12" 4PCS
C)  BOLT 1/4"X7/8" 4 PCS
D) BOLT 1/4"X5/8" (o) TS 4 PCS
E) BOLT 1/4"X3/8" 2 PCS
F) BOLT 3/16"X 13L Omm 4 PCS
G) BOLT 3/16"X4" — 4 PCS
2 NUT 5/16" =) g PCS
I WASHER @ 18mm @ 12 PCS
» WASHER @ 16mm 8PCS
£) STICKER R 2 PCS
L) ALLEN WRENCH 4mm | 1 PC
M)  ALLEN WRENCH Smm [\ | PC
N) ALLEN WRENCH Y | PC




STEP2




STEP 3
STEP4




